— ® CATAS Sp.A. Sede: Via Antica, 24/3

Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD
nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a.
Reg. Impr. UD 20663 Fax 0432.747250

centro ricerche-sviluppo P.IVA: 01818850305 http://www.catas.com
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com

Filiale:

Via Braille, 5

20851 Lissone MB

Tel. 039.464567

Fax 039.464565

e-mail: lissone(@catas.com

Report consists of 11 test reports.
Defects before testing: None

Sample name: Panca VILLAGE

Date received: 08-03-11 OMP S.R.L.
_ VIA CA' LEONCINO, 2
Date of issue: 20-06-11 31030 CASTELLO DI GODEGO (TV)
ITALIA

TEST REPORT N° 126699

List performed tests

. Seat and back static load test EN 1728:2000
. Non-domestic seating. Vertical load on back rest EN 15373:2007
. Arm sideways static load test EN 1728:2000
Arm downwards static load test EN1728:2000
Seat and back fatigue test EN 1728:2000

. Seat front edge durability test EN 1728:2000
. Arm fatigue test EN 1728:2000

. Seat impact test EN 1728:2000

. Back impact test EN 1728:2000

10. Arm impact test EN 1728:2000

11. Drop test - EN 1728:2000

O©CENDUTAWN =

This document /s validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which requlate the electronic
Signature systems.

The sample name and, when rele
report relates to the sample submi
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

t, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
d for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD Via Braille, 5
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TEST REPORT N° 126699

Date of issue: 20-06-11
Sample weight Not determined
Sample name: Panca VILLAGE

Side view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento

laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com

TEST REPORT
126699 / 1 OMP S.R.L.
VIA CA' LEONCINO, 2
Date received: 08-03-11 %j:ﬁ%CASTELLO DI GODEGO (TV)
Date of test: 12-04-11
Date of issue: 20-06-11

Sample name: Panca VILLAGE

Seat and back static load test EN 1728:2000

Seat and back static load test, clause 6.2.1

Test results:

Seat load Back force Number R K
N N of cycles emarks
2.000 700 10 No defects
Seat front edge static load, clause 6.2.2
Seat load Number
Remarks
N of cycles
2.000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

The test has been carried out simultaneously on two adjacent positions.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Eyropean Directives which requlate the electronic
signature Systems.

aging Director
avor

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento

laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com

TEST REPORT
126699 / 2 OMP S.R.L.
VIA CA' LEONCINO, 2
Date received: 08-03-11 %j:ﬁ%CASTELLO DI GODEGO (TV)
Date of test: 12-04-11
Date of issue: 20-06-11

Sample name:

Panca VILLAGE

Non-domestic seating. Vertical load on back rest EN 15373:2007

Non-domestic seating: vertical static load on back rest - Annex A, clause A.2 EN 15373:2007

Test results:

Seat Downwards
load force Number of R k
applications emarks
N N
1.800 900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping /in accordance
with the ltalian laws and the Eugopgan Directives which regulate the electronic
slgnature Systems.

The sample name and, when rdlgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
@ Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
-

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
126699 / 3 OMP SR.L.
VIA CA' LEONCINO, 2
. 31030 CASTELLO DI GODEGO (TV
Date received: 08-03-11 ITALIA (V)
Date of test: 12-04-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

Arm sideways static load test EN 1728:2000

Arm sideways static load test, clause 6.5

Test results:

Horizontal
Number of
force . Remarks
N applications
900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Eufopean Directives which requilate the electronic
signature systems.

ing Director

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
@ Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
-

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
126699 / 4 OMP SR.L.
VIA CA' LEONCINO, 2
. 31030 CASTELLO DI GODEGO (TV
Date received: 08-03-11 ITALIA (V)
Date of test: 12-04-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

Arm downwards static load test EN1728:2000

Arm downwards static load test, clause 6.6

Test results:

Vertical
Number of
force . Remarks
N applications
1.000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping /n accordance
with the ltalian laws and the Egropean Directives which requlate the electronic
slgnature Systems.

lanaging Director

The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample s itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
@ Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
-

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
126699 /5 OMP SR.L.
VIA CA' LEONCINO, 2
. 31030 CASTELLO DI GODEGO (TV
Date received: 08-03-11 ITALIA (TV)
Date of test: 12-04-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

Seat and back fatigue test EN 1728:2000

Seat and back fatigue test, clause 6.7

Test resulis:

Seat force | Back force Number

N N of cycles Remarks

1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

The test has been carried out on the centre position and consecutively on one end position, for
400.000 cycles in total.

This document is validalted by djgital signature and time stamping /in accordance
with the ltalian laws and the Euyrogean Directives which requlate the electronic
slgnature Systems.

lanaging Director

The sample name and, when rgle¢vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sulynitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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laboratorio prove settore legno-arredo

CATAS S.p.A.
Iscr. Reg. Imprese Ud

Sede: Via Antica, 24/3
ine 33048 S. Giovanni al Nat. UD

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a.

Reg. Impr. UD 20663
P.IVA : 01818850305

Fax 0432.747250
http://www.catas.com

C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com

Filiale:
Via Braille, ACCREDIA ',‘
20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Tel. 039.464567 LAB N° 0027

Membrao degli Accardi di Mutuo Ricanosciment
Fax 039.464565 Membro degli E.A?r\.—'leI;IE&LAj:‘? iconoscimento

e-mail: lissone@catas.com

TEST REPORT
126699 / 6

Date received: 08-03-11
Date of test: 10-05-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

OMP S.R.L.

VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGO (TV)
ITALIA

Seat front edge durability test EN 1728:2000

Test resulis:

Seat front edge durability test, clause 6.8

. Seat force Number of
Points of N cveles . )
application Y emarks
80 mm back from
the front edge 1.000 100.000 No defects

Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

The test has been carried out on the centre position and consecutively on one end position, for
200.000 cycles in total.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Egropean Directives which requilate the electronic

signature systems.

a

The sample name and, when rg
report relates to the sample s

aqing Director

pvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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centro ricerche-sviluppo

laboratorio prove settore legno-arredo

CATAS S.p.A. Sede: Via Antica, 24/3

Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD
nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a.

Reg. Impr. UD 20663 Fax 0432.747250

P.TVA : 01818850305 http://www.catas.com

C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com

PRI ACCREDIA X

20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Tel. 039.464567 LAB N° 0027

Membrao degli Accardi di Mutuo Ricanosciment
Fax 039.464565 Membro degli E.A?r\.AIFI;IEﬂLAj:‘? iconoscimento

e-mail: lissone@catas.com

126699 /

Date received:
Date of test:
Date of issue:

TEST REPORT

7

08-03-11
09-06-11
20-06-11

Sample name:

Panca VILLAGE

OMP S.R.L.

VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGO (TV)
ITALIA

Arm fatigue test EN 1728:2000

Test results:

Arm fatigue test, clause 6.10

Load
on arm rest Number Remarks
N of cycles
400 100.000 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping /n accordance
with the ltalian laws and the European Directives which requlate the electronic

signature systems.

The sample name and, when

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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@ Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
-

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 ~ MembrodedliAzcorial Lo Riconosemento
laboratorio prove settore legno-arredo  C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com e-mail: lissone@catas.com
TEST REPORT
126699 / 8 OMP SR.L.
VIA CA' LEONCINO, 2
. 31030 CASTELLO DI GODEGO (TV
Date received: 08-03-11 ITALIA (V)
Date of test: 20-06-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

Seat impact test EN 1728:2000

Seat impact test, clause 6.15

Test results:

Mass of Height
impactor of dro Number R k
P P of drops emarks
kg mm
25 300 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validaled by djgital signature and time stamping in accordance
with the ltalian laws and the European Directives which requlate the electronic
slignature systems.

naging Director
rea Glavon

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
otherwise stated, sampling has been carried out by the orderer. pag. 1/1

The sample name and, when i
report relates to the sample su
reproduced in its entirety. Unles



—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
@ Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5 ACC RE D IA &
-

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento
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TEST REPORT
126699 /9 OMP SR.L.
VIA CA' LEONCINO, 2
. 31030 CASTELLO DI GODEGO (TV
Date received: 08-03-11 ITALIA (V)
Date of test: 20-06-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

Back impact test EN 1728:2000

Back impact test, clause 6.16

Test results:

Mass of
Angle : Number
S impactor of cycles Remarks
kg
68 6,5 10 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

The test has been carried out on the centre position and consecutively on one end position, for
20 cycles in total.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Eyropean Directives which requlate the electronic
slgnature Systems.

r. Andrea Gravon

The sample name and, when refevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567 ~ LAB N° 0027
centro ricerche-sviluppo P.IVA : 01818850305 http://www.catas.com Fax 039.464565 Membro deghi Accord di M uftio Riconascimento
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TEST REPORT
126699 / 10 OMP SR.L.
VIA CA' LEONCINO, 2
. 31030 CASTELLO DI GODEGO (TV
Date received: 08-03-11 ITALIA (V)
Date of test: 20-06-11
Date of issue: 20-06-11
Sample name: Panca VILLAGE

Arm impact test EN 1728:2000

Arm impact test, clause 6.17

Test results:

Mass of
Angle . Number
S impactor of cycles Remarks
kg
68 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Eyropean Directives which requilate the electronic
signature systems.

The sample name and, when télevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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centro ricerche-sviluppo

laboratorio prove settore legno-arredo

CATAS S.p.A. Sede: Via Antica, 24/3

Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD
nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a.

Reg. Impr. UD 20663 Fax 0432.747250

P.TVA : 01818850305 http://www.catas.com

C.Soc. € 1.003.650,00 i.v.  e-mail: lab@catas.com

PRI ACCREDIA X

20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO
Tel. 039.464567 LAB N° 0027

Membrao degli Accardi di Mutuo Ricanosciment
Fax 039.464565 Membro degli E.A?r\.AIFI;IEﬂLAj:‘? iconoscimento

e-mail: lissone@catas.com

Date received:
Date of test:
Date of issue:

TEST REPORT
126699 / 11

08-03-11
20-06-11
20-06-11

Sample name:

Panca VILLAGE

OMP S.R.L.

VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGO (TV)
ITALIA

Drop test - EN 1728:2000

Test resulis:

Drop test, clause 6.18

Weight of one end of the unit: 28,6 kg

Height
of drop Number Remarks
of drops
mm
290 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

This document is validalted by djgital signature and time stamping in accordance
with the ltalian laws and the Edrogean Directives which requlate the electronic

slignature systems.

The sample name and, when rdvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—T— ®  CATAS SpA, Sede: Via Antica, 24/3 Filiale:
C.F.-PIVA: [ - 33048 S. Giovanni al Natisone UD  Via Braille, 5
IT 01818850305 Tel. 0432747211 r.a. 1—20035 Lissone Ml
Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039.464567

centro ricerche-sviluppo R.E.A. Ud 198012 http://www.catas.com Fax 039464565

laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 iy,  e-mail: lab(@catas.com e-mail: lissone@catas.com
B ]

Date received: 22-01-08 OMP S.R.L.

g ) VIA CA" LEONCINO, 2

Date of issue: 07-04-08 31030 CASTELLO DI GODEGO (TV)

Report consists of 10 attached sheets. ITALY

Sample name: Panca VILLAGE
L |
™ . ]

TEST REPORT N° 89651

L

List performed tests

1. Seat and back static load test EN 1728:2000
2. Arm sideways static load test EN 1728:2000
3. Arm downwards static load test EN1728:2000
4. Seat and back fatigue test EN 1728:2000
5. Seat front edge durability test EN 1728:2000
6. Arm fatigue test EN 1728:2000

7. Seat impact test EN 1728:2000

8. Back impact test EN 1728:2000

9. Arm impact test EN 1728:2000

10. Drop test - EN 1728:2000

ad of Departme Managi
lo Halu Dott. And
‘ Q!

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, dgetions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

pag. 11
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—T— ® CATAS Sp.A. Sede: Via Antica, 24/3 Filiale: )
CF -PIVA: 1—33048 S. Giovanni al Natisone UD  Via Braille, 5 =alg =0
IT 01818850305 Tel. 0432.747211 r.a. I—20035 Lissone M1 ) 5. J I J

Reg. Impr. Ud 20663 Fax (432.747250 Tel. 039.464567
centro ricerche-sviluppo REA Ud 198012 http://www.catas,com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v.  e-mail: lab@catas.com c-mail: lissone/@catas.com
TEST REPORT i
i OMP S.R.L.
89651 / 1 =i VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGO (TV)
ITALY

Date received: 22-01-08

Date of test: 29-01-08

Date of issue: 07'04‘08J

Sample name: Panca VILLAGE

Seat and back static load test EN 1728:2000

Seat and back static load test, clause 6.2.1

Test results:
‘ |

Seatload | Back force Number R K
‘ N N of cycles SUIIRS
‘ 2.000 700 10 No defects
|
Seat front edge static load, clause 6.2.2

Seat load Number l

N of cycles i |
2.000 10 No defects J

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

Head of Departm

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, defetions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried fut by the orderer.
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- ® CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:

C.F.—PIVA: [-33048 S. Giovanni al Natisone UD  Via Braille, 5 A i/
IT 01818850305 Tel. 0432.747211 r.a. [ —20035 Lissone M1 )E-JL-' DDDL

Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo REA. Ud 198012 http://www.catas.com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v.  e-mail: lab(@catas.com e-mail: lissone@catas.com
‘:__T'" i :.”.T'.I ' -‘
TEST REPORT e
| OMP S.R.L.
89651 /2 ' VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALY
Date received: 22-01-08
Date of test: 29-01-08
Date of issue: 07-04-08
Sample name: Panca VILLAGE

Arm sideways static load test EN 1728:2000

Arm sideways static load test, clause 6.5

Test results:

Horizontal Kirber of
force A Remarks
N applications
t 900 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

ead of Depart t
aolo Balu Dott. An

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, del

: ions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried

t by the orderer.
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" — ® CATAS SpA, Sede: Via Antica, 24/3 Filiale: ,
C.F. —PIVA: 1-33048 S. Giovanni al Natisone UD  Via Braille, 5 A= [
IT 01818850305 Tel. 0432.747211 ra. 1—20035 Lissone Ml )@U U /] [;]]/ L

Reg, Impr. Ud 20663 Fax 0432.747250 Tel. 039.464367
centro ricerche-sviluppo R.E.A. Ud 198012 http://www.catas.com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v.  e-mail: lab@catas.com ¢-mail: lissoned@ catas.com
fam i e ‘
TEST REPORT i Siiss
OMP S.R.L.
89651 / 3 VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGO (TV)
ITALY

Date received: 22-01-08

Date of test: 29-01-08

@e of issue: . 07-04-08

Sample name: Panca VILLAGE

Arm downwards static load test EN1728:2000

.

Arm downwards static load test, clause 6.6

Test results:

: |
Vertical
force Nur.nbe_r of Remarks
N applications
|
1000 10 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

Head of Dgpartmyint Managing Director

—?'Fi alu Dott. Andrga Giayon

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, delgtions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated. sampling has been carried dut by the orderer,
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—— ® CATAS Sp.A. Sede: Via Antica, 24/3 Filiale:
CF. —PIVA: 133048 S. Giovanni al Natisone UD  Via Braille, 5 B R
IT 01818850305 Tel. 0432.747211 ra, [—20035 Lissone MI )-'1 1( j I[J
=L L b L

Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo R.E.A. Ud 198012 http://www.catas.com Fax 039464565 n, 0027
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 iv.  e-mail: lab(@catas.com e-mail: lissone@catas.com
TEST REPORT
OMP S.R.L.
89651 /4 VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
. ITALY
Date received: 22-01-08
Date of test: 29-01-08
Date of issue: 07-04-08
Sample name: Panca VILLAGE

Seat and back fatigue test EN 1728:2000

Seat and back fatigue test, clause 6.7

Test results:

]
Seat force | Back force Number Remark
N N of cycles el
1.000 300 200.000 No defects ‘

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

The test has been carried out on the centre position and consecutively on one end position, for
400.000 cycles in total.

Head of Dgpartrpgnt Managing Dire_.-ctor
{ ) Paoclo Balu Dott. An

o

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additiong, defetions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried put by the orderer.
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s & CATAS SpA. Sede: Via Antica, 24/3 Filiale:
CF.—PIVA: 1-33048 8. Giovanni al Natisone UD  Via Braille, 5 P
IT 01818850305 Tel. 0432747211 ra, [ - 20035 Lissone MI )ﬂﬁu‘;’;‘; ]Di lL/
= ol T g Ve

Reg. Impr. Ud 20663 Fax 0432.747250 Tel. 039464567
centro ricerche-sviluppo R.E.A. Ud 198012 hitp:/fwww.catas.com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo Cap.Soc.: €842.850 i.v. e-mail: lab{@catas.com e-mail: lissone(@catas.com
' ' =TT |
TEST REPORT ' LIS
OMP S.R.L.
89651 /5 VIA CA’ LEONCINO, 2

?;ﬁ?fyg CASTELLO DI GODEGO (TV)
Date received: 22-01-08

Date of test; 25-02-08

|Date of issue: 07-04-08

Sample name: Panca VILLAGE
- .
i Seat front edge durability test EN 1728:2000

Seat front edge durability test, clause 6.8

Test results:

| T T

Points of Seat [f\(]:)rce NL;m;Z:; of S_— ‘
application y SMaIks

80 mm back from ‘

the front edge 1.000 100.000 No defects B

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

The test has been carried out on the centre position and consecutively on one end position, for
200.000 cycles in total.

Head of Dgpartrjjent
olo Bal

\ .

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, delegions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated. sampling has been carried oyt by the orderer,
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—— @ CATAS SpA, Sede: Via Antica, 24/3 Filiale:
CFE —PIVA: I —33048 S. Giovanni al Natisone UD Via Braille, 5 B A e =y 1
IT 01818850305 Tel. 0432747211 ra. 1 —20035 Lissone MI 51 JU fl IUI :L:
Reg. Impr. Ud 20663  Fax 0432.747250 Tel. 039.464567 il e

centro ricerche-sviluppo R.EA. Ud 198012 http://www.catas.com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo Cap.Soc.: €842.850i.v. e-mail: labcatas.com e-mail: lissone@catas.com
=0 T S
TEST REPORT —‘ ' bl
OMP S.R.L.
89651 /6 VIA CA' LEONCINO, 2
31030 CASTELLQO DI GODEGO (TV)
ITALY
Date received: 22-01-08
Date of test: 28-03-08
Date of issue: 07-04-08_
Sample name: Panca VILLAGE

Arm fatigue test EN 1728:2000

Arm fatigue test, clause 6.10

Test results:

Load
Number
on aer rest of cycles Remarks
400 100.000 No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

H?lecl:I of Department Managirjg Director

( aSIo aly#o Dott. Andrda Giav

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, delgtions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried glt by the orderer.
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o ® CATAS SpA. Sede: Via Antica, 24/3 Filiale:
C.F.-PIVA: I — 33048 S. Giovanni al Natisone UD Via Braille, 5 ACO\ST d
IT 01818850305 Tel. 0432.747211 ra. [—20035 Lissone MI )Eﬁ/ | JUUL

Reg. Impr. Ud 20663 Fax 0432747250 Tel. 039.464567
centro ricerche=sviluppo R.E.A. Ud 198012 http://www.catas.com Fax 039464565 n. 0027
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 iy,  e-mail: lab(@catas.com e-mail: lissone@catas,com

i TESTREPORT | —
89651 /7

OMP S.R.L.
VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGQ (TV)

ITALY
Date received: 22-01-08
Date of test: 04-04-08
Date of issue: 07-04-08
'Sample name: Panca VILLAGE

Seat impact test EN 1728:2000

_|_4||_

Seat impact test, clause 6.15

Test results:

Mass of Height

impactor of drop f:fudrrr]ge; Remarks
kg mm P
! | :
’ 25 300 10 ‘ No defects
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

Head of Departmignt
i olo Balut|
I

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, defetions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried put by the orderer.
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—— @ CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:

CF. —PIVA: 1—33048 S. Giovanni al Natisone UD  Via Braille, 5 BAANS d
IT 01818850305 Tel. 0432.747211 ra. 1 —20035 Lissone MI )L/EI U ',J U_I-]l/

Reg. Ilmpr. Ud 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo R.E.A. Ud 198012 hitp://www.catas.com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo  Cap.Soc.: € 842.850 i.v.  c-mail: labi@catas.com e-mail: lissone@catas.com
= — .||I'| "":'\w';:lx.ll':'
TEST REPORT
OMP S.R.L.
89651 /8 VIA CA' LEONCINO, 2

31030 CASTELLO DI GODEGO (TV)
ITALY

Date received: 22-01-08

Date of test: 04-04-08

Date of issue: 07-04-08

Sample name: Panca VILLAGE

Back impact test EN 1728:2000

Back impact test, clause 6.16

Test results:

Mass of
Angle . Number —‘
P impactor of cycles Remarks
kg
68 6.5 10 No defects 1
Note:

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

Director
a Giavon

Head of Dgpartmght Managi
Ealu Dott. An

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, ddlletions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carriedfout by the orderer.
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—— ® CATAS Sp.A. Sede: Via Antica, 24/3 Filiale:

C.F.-PIVA: I1-33048 S. Giovanni al Natisone UD Via Braille, 5 e = o |
IT 01818850305 Tel. 0432.747211 ra. 1-20035 Lissone M1 ) E%lj J-jU LIL

Reg, Impr. Ud 20663  Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo R.E.A Ud 198012 http://www.catas.com Fax 039.464563 n. 0027
laboratorio prove settore legno-arredo  Cap Soc.: € 842.850 i.v.  e-mail: labf@catas.com e-mail: lissonef@icatas,.com
TEST REPORT ‘
OMP S.R.L.
89651 /9 VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALY
Date received: 22-01-08
Date of test: 04-04-08
Date of issue: 07-04-08
‘Sample name: Panca VILLAGE
| |
| Arm impact test EN 1728:2000 |
| —
Arm impact test, clause 6.17
Test results:
| |
Angle imaZigr Number - K
° pk of cycles s
g
|
L 68 6,5 | 10 No defects
Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.
Head of Depa t Managing Director

N@;} al Dott. And

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, delgtions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried ofit by the orderer.
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o — ® CATAS SpA. Sede: Via Antica. 24/3 Filiale:
CF —PIVA: T—33048 S. Giovanni al Natisonc UD  Via Braille. 5 B —
IT 01818850305 Tel. 0432.747211 ra. L - 20035 Lissone MI )ujgf fb] || |
2 L L o~ L~

Reg. Impr. Ud 20663  Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo RE.A. Ud 198012 http:/fwww.catas.com Fax 039.464565 n. 0027
laboratorio prove settore legno-arredo Cap.Soc.: € 842,850 i.v.  e-mail: lab@catas.com e-mail: lissone(@catas.com
TEST REPORT [ i
(e OMP S.R.L.
89651 /10 ‘ ' ) VIA CA' LEONCINO, 2
‘ ?1:!!8_3‘? CASTELLO DI GODEGO (TV)
Date received: 22-01-08
Date of test: 04-04-08
Pate of issue; 07-04-08
Sample name: Panca VILLAGE
—
Drop test - EN 1728:2000
== ==
Drop test, clause 6.18
Weight of one end of the unit: 30 kg
Test results:
Height | T
Number
Remarks
of drop of drops ‘
mm
292 10 No defects ‘
Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.

Head of Depa t
aolo Balu

{

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additiong. delejlons or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried oy] by the orderer,
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